[ ]

ADELTA 36-510 €S-4Q-4

A Pentair Company 10” BENCH SAW TYPE 2 Part_ No. 1346980
Revised: 12/20/96

438~01-017-0140 1343233
SWITCH CIRCUIT BREAKER

Y BLACK
s ~—BLACK|
7R
—
GREEN WHITE R WHITE Green] |\

WIRING DIAGRAM

AVAILABLE AS AN ACCESSORY
36-518 EXTENSION WING

Page 1/CS-4Q-4/FPB




REE
NO.

1
2
3
4
5
6
7
8
9
10
1"

12
13
14
15
16
17
18
19
20
20A
21
22
23
24
25
25A
26
27
28
29
30
31
32
33
34
35

PART NUMBER

1343214
1343206
1343207
1343208
1343209
1343210
901-01-060-0611
904-03-013-1492
901-02-140-3712
1343215
1343211
1343212
904-01-010-1603
1343213

36-516
1310547
1345682

1343236

1313197

1343218

1343219
1340091

1343220

1345742

1343221

1343235

1343233
1313228
1313234
904-03-020-1773

1343179

1343234

1343231

1343232

1343230

438-01-017-0140
400-06-068-0002

1343230

REPLACEMENT PARTS

DESCRIPTION

RIP FENCE ASSY, CONST OF:
LOCKROD

REAR CLAMP

SPRING

BLOCK

FENCE BODY

1/4-20 X 1/2" HEX HD SCR
1/4" LOCK WASHER

#10-24 X 3/8" BIND HD SCR
POINTER

FRONT BLOCK

FRONT CLAMP

1/4" FLAT WASHER

KNOB

TABLE INSERT, INCL:

(DIN 7981B) M4.2 X 12MM PAN HD SCR
M4.2 TINNERMAN NUT

1-1/4" BLADE WRENCH OPEN END
WRENCH

FT HD SCR

TABLE, INCL:

SCALE

FILL HD TAP SCR

(DIN 9OHFB) M6 X 20MM HEX FLNG SCR
BASE

RUBBER FOOT

12 AMP BREAKER, INCL:
NUT

HEX NUT

1/2” INT TOOTH WASHER
POWER CORD

SWITCH COVER

SLEEVE

CORD CLAMP

SHEET METAL SCR

SWITCH, INCL:

SWITCH KEY

SHEET METAL SCR

REE

NO,
37
38
39
40
41
42
43
44
45
46
47

AVAILABLE AS AN ACCESSORY

PART NUMBER RESCRIPTION

1343226
1343229

1310311

1343228
1343227
902-01-120-1034
1343225
904-07-010-5555
1340092
1340094
1330398
1343223
1343237
1343222
1343197

1343199

902-01-120-1216
901-02-010-0541

1343200
1343205

901-03-030-8013

1343204
1343203
1343202
1343201

904-01-010-1610

1320187

904-07-010-5555
904-01-010-1603

1343198

HANDWHEEL .
SCR ROD

(DIN 1481) M4 X 22MM SPRING PIN
FT HD SCR

HANDLE

1/4-20 HEX NUT

LOCK LEVER

1/4” FIBER WASHER

NAMEPLATE

WARNING LABEL

(DIN 963) M4 X 12MM FLAT HD SCR
(DIN 963) M3 X 6MM FLAT HD SCR
GEAR PLATE

PLATE

MITER GAGE ASSY, CONST OF:
MITER GAGE BODY

#10-24 HEX NUT

#10-24 X 3/4" ROUND HD SCR
STUD

GUIDE BAR

1/4-20 X 3/4" FLAT HD SCR

FT HD SCR

PIN

GUIDE BLOCK

POINTER

FLAT WASHER

#10-24 X 1/4” PAN HD SCR
1/4" FIBER WASHER

1/4” FLAT WASHER

KNOB

bt 36-515 1/2" WIDE DADO SET
b 36-517 DADO INSERT
e 36-519 STAND ASSY
80 36-518 EXTENSION WING, INCL:
81 901-01-060-0642 3/8-16 X 1" HEX HD SCR
82 904-02-020-1704 3/8" LOCK WASHER
83 904-01-031-6202 FLAT WASHER
* NOT SHOWN ASSEMBLED

** NOT SHOWN

Page 2/CS-4Q-4/FPB




GUARD ASSY, EARLY MODELS ONLY GUARD ASSY, CURRENT MODELS ONLY
PRIOR TO SERIAL NUMBER 9605 SERIAL NUMBER 9605 & HIGHER

J
\207 @>

TT—208 &

~214a >

<\ \314 (SEE DETAIL A
.
221>,
217&\
818/&*0/ ,)
219 220
222 !
/t283 @)
§/< 224 (2 %
225 (2 268 (@
\aae 2> TN587 5

T~ 5¢¢

DETAIL A DETAIL B
CLOSED sLOT OPEN SLOT

Page 3/CS-4Q-4/FPB




REE.
NO,

-

201
202
203
204
205
206
207
208
210
210A
2108
211
212
213
214
214A
215
217
218
219
220
221
222
223
224
225
226

1343186
901-01-060-3124
904-03-013-1492
902-01-120-1034
1343261
1343189
1343187
1343188
1343194
1343188
1343193
1343196
1310311
1343190
1343195
902-01-120-1034
1343192
901-01-060-5768
904-03-020-1764
904-01-010-1603
1343191
904-03-013-1492
1343264
904-03-013-1492
901-01-060-0611
904-03-013-1492
901-01-060-0611

REPLACEMENT PARTS

PARINUMBER DRESCRIPTION
1343185

GUARD ASSY, (EARLY MODELS ONLY,
PRIOR TO SERIAL NUMBER 9605),
CONST OF:

GUARD

1/4-20 X 1 1/2" HEX HD SCR

1/4" LOCK WASHER

1/4-20 HEX NUT

RUBBER BUMPER

SUPPORT

RIVET

CLIP

SPACER

CLIP

ANTI-KICKBACK FINGER

SPRING

(DIN 1481) M4 X 22MM SPRING PIN
SPACER

SPLITTER

1/4-20 HEX NUT

PIN

1/4-20 X 2 1/2" HEX HD SCR

1/4” INT TOOTH WASHER

1/4" FLAT WASHER

SPLITTER BRACKET

1/4" LOCK WASHER

BRACKET

1/4" LOCK WASHER

1/4-20 X 1/2" HEX HD SCR

1/4” LOCK WASHER

1/4-20 X 1/2" HEX HD SCR

* NOT SHOWN ASSEMBLED

REE

NO,

-

Page 4/CS-4Q-4/FPB

1343186
901-01-060-3124
904-03-013-1492
902-01-120-1034
1343261
1343189
1343187
1343188
1343196
1343194
1343188
1343183

1310311

1343190
1349497
1313281

1343192
901-01-060-5768
904-03-020-1764
904-01-010-1603
1343191
904-03-013-1492
1349488
904-03-013-1492
901-01-060-0611
1246015
904-03-013-1492
1310062

PART NUMBER DESCRIPTION
1349496

GUARD ASSY, (CURRENT MODELS ONI
SERIAL NUMBER 9605 & HIGHER),
CONST OF:

GUARD

1/4-20 X 1 1/2" HEX HD SCR

1/4” LOCK WASHER

1/4-20 HEX NUT

RUBBER BUMPER

SUPPORT

RIVET

CLIP

SPRING

SPACER

CLIP

ANTI-KICKBACK FINGER

(DIN 1481) M4 X 22MM SPRING PIN
SPACER

SPLITTER

(DIN 315) M6 WING NUT

PIN

1/4-20 X 2 1/2" HEX HD SCR

1/4" INT TOOTH WASHER

1/4" FLAT WASHER

SPLITTER BRACKET

1/4" LOCK WASHER

BRACKET

1/4" LOCK WASHER

1/4-20 X 1/2" HEX HD SCR

(DIN 933) M6 X 20MM HEX HD SCR
1/4" LOCK WASHER

(DIN 9021) M6.4 FLAT WASHER




310 (3
309 <3>\
308 @ ¥
307 <a>\\/ >
306 (2 — O =
303 (3 ) ’ ’
0% e
/ﬁ e as ‘
30— Vd - \
= \ 304 @ -
300 /

/ 333 337
: \ ﬂ/338 3

323 (D
322 D\
o

343 <3>/+

346

349

Page 5/CS-4Q-4/FPB




REPLACEMENT PARTS

REE. REE.
PART NUMBER DESCRIPTION DESCRIPTION

NO. NO. CRIPTION

* 1343184 MOTOR ASSY, CONST OF: 335 1343252 PIVOT BRACKET
300 438-01-004-0062 HEYCO BUSHING 5/8" 336 1343253 SADDLE
301 1343183 CORD W/TERMINALS 337 1343239 PIVOT ROD
302 438-01-007-0042 WIRE NUT 338 1343238 STRAP
303 1341235 (DIN 84) M4 X 12MM CHEESE HD SCR 339 1343240 STRAP
304 1343271 PAD 340 1343283 1/4-20 SERRATED NUT
305 1343272 END CAP 341 1343241 MOUNTING PLATE
306 1343270 BRUSH HOUSING 342 1343251 ROLL PIN
307 1343269 BRUSH 343 1343283 1/4-20 SERRATED NUT
308 1243395 (DIN 934) M5 HEX NUT 345 1343243 BRACKET
309 1310146 (DIN 40) M5 X 30MM PAN HD SCR 346 904-01-031-2934 1/4" FLAT WASHER
310 1320101 (DIN 6797A) M5.3 EXT TOOTH WASHER 347 1343249 BLOCK
311 1343182 MOTOR HOUSING 348 1343250 SPACER
312 1343267 WAVE WASHER 349 902-01-020-5433 3/8-16 JAM NUT
313 400-08-139-0006 BALL BEARING 351 804-01-031-7706 3/8" FLAT WASHER
314 1343181 FIELD 353 902-01-120-1216 #10-24 HEX NUT
315 1320101 (DIN 6797A) M5.3 EXT TOOTH WASHER 354 901-11-020-0819 1/4-20 X 1 1/4” CARRIAGE HD SCR
316 1343265 MS X 70MM HEX HD SCR 355 1343242 SPACER
317 1343180 ARMATURE 356 904-01-010-1603 1/4" FLAT WASHER
318 400-08-139-0008 BALL BEARING 357 902-01-120-1034 1/4-20 HEX NUT
319 1343260 GEAR HOUSING 358 1343225 LOCK LEVER
319A 1310210 (DIN 6797A) M4.3 EXT TOOTH WASHER 359 901-01-060-9596 1/4-20 X 3 1/4" HEX HD SCR
3198 1243322 (DIN 7513B) M4 X 8MM CHEESE HD SCR 360 1343244 PLATE
320 1343259 NEEDLE BEARING 361 904-03-030-1760 LOCK WASHER
321 1343258 JACKSHAFT ASSY 362 901-02-140-3712 #10-24 X 3/8” BIND HD SCR
322 1243525 (DIN 7980) M4.1 LOCK WASHER 363 904-01-031-7706 3/8” FLAT WASHER
323 1341235 (DIN 84) M4 X 12MM CHEESE HD SCR 364 1343245 SPRING
324 OPTIONAL BLADE 365 904-01-010-1607 1/2" FLAT WASHER
325 422-04-103-5008 FLANGE 366 1343246 SPRING
326 1343256 ARBOR NUT 367 1343226 HANDWHEEL
327 1343255 BRACKET 368 901-01-060-0629 5/16-18 X 3/8” HEX HD SCR
328 1343283 1/4-20 SERRATED NUT 369 904-03-050-1752 INT TOOTH WASHER
329 1343254 SPACER 370 1343247 BRACKET
330 901-01-060-9596 1/4-20 X 3 1/4” HEX HD SCR 371 902-01-040-1030 5/16-18 JAM NUT
331 1246014 (DIN 933) M6 X 15MM HEX HD SCR 372 1343248 POINTER
332 901-06-163-1484 #10-24 X 3/4" HEX HD SCR 373 904-03-030-1760 LOCK WASHER
333 904-03-030-1795 3/16" EXT TOOTH WASHER 374 901-02-140-3712 #10-24 X 3/8" BIND HD SCR
334 1349495 1/4-20 X 3/4” HEX FLANGE SCR

* NOT SHOWN ASSEMBLED

STANDARD SAFETY EQUIPMENT
In order to promote tool safety, Delta International Machinery Corp. strictly enforces the policy of repairing or replacing any damaged or missing standard
safety equipment on machines presented to Delta Authorized Service Centers for service/repair. Any product which is presented to a Deita Authorize'

Service Center for repairs which contains missing or damaged standard safety equipment will have that equipment repaired or replaced and the custo
will be charged for any such service/repairs. Customers can avoid such charges only if the missing safety component is supplied to the service center
the time of repair.

This parts list is provided to aid in obtaining service parts. Copies of the instruction and maintenance literature can be obtained through the Delta
Technical Publications Department or through your local service outlet.
Page 6/CS-4Q-4/FPB

Printed in U.S.A.




